

Inspection Report

Report No.: 140321

Inspection Date: 21st Mar.2014

Supplier :

Inspector: Ken Tung

Inspection only for:	Inspection Result:
Uniskull, Middle, Spark bolt	PASS

Description	Finished Q'ty(pcs)	Sample Size	Defect Found	Defects Description	Acceptable Q'ty(pcs)
5/8" Uniskull /black	125	100% inspection	0	No failure	125
3/4" Uniskull /black	500	100% inspection	4	Scratch on the surface, the supplier had picked all defects out on-site	500
1" Uniskull /black	125	100% inspection	0	No failure	125
5/8" Uniskull /chrome	125	100% inspection	0	No failure	125
3/4" Uniskull /chrome	125	100% inspection	0	No failure	125
1" Uniskull /chrome	500	100% inspection	0	No failure	500
Middle /black	125	100% inspection	2	Scratch on the surface, the supplier had picked all defects out on-site.	125pcs
Middle /chrome	175	100% inspection	0	No failure	175pcs
Spark bolt /chrome	2000	200	0	No failure	2000

Appearance Inspection :
No failure

Dimension Inspection:
No failure

Assembly:
No failure

Inspection Summary
For the black Middle and Uniskull, there are scratch on the surface during inspection, but the supplier had picked all rejected products out and reworked all defects in time.

Digital photo records :



